ELECTRICAL RESEARCH AND DEVELOPMENT ASSOCIATION
P. B. No. 760, Makarpura Road, Vadodara-390 010. India. Gram : ELECSEARCH
EPABX : 642942, 642964, 642377, 642557 Fax : +91 (0265) 643162,

E-mail : erda@wilnetonline.net

TEST REPORT

CUSTOMERS NAME AND ADDRESS

REPORT NO . 1.05M11/313
M/s. A-1 Electricals DATE . 03-7-2000
20, Alankar Chambers YOUR REF NO. . A1/ERDA/2002
Dhebar Chowks DATED - 15-6-2000
Trikon Baug TEST SPECN. NO . ™
RAJKOT 360 001. DATE OF SAMPLE » 15-6-2000

RECEIPT

DATE OF TESTING . 29-6-2000

SAMPLE DESCRIPTION/IDENTIFICATION

Heat shrink type LT straight through joint
Size: 3 ¥z core x 150 sg.mm

No Tests Obtained value
1. Insulation Resistance, MQ Red 3800
Yellow 2700
Blue 3200
Black 3200
2.  AC voltage withstand Sample has withstood 3.5
kV ac for 15 min for each
test connection
3.  DC voltage withstand Sample has withstood 15

kV dc for 5 minutes for each
test connection.

* These tests were carried out as per party's procedure.
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NOTE: This report relates only to the particular sample received for testing at ERDA
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2. This report cannot be reproduced in part under any circumstances

3. Publication of this report requires permission in writing from Director, ERDA.
4 Only the tests asked for by the party have been carried out.
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